Bolts/Nuts/Washers: 3
Part 1: 3 (sectioning 1, technicalities 2)
Part 2: 3 (sectioning 1, technicalities 2)
Part 3: 3 (sectioning 1, technicalities 2)
Part 4: 3 (sectioning 1, technicalities 2)
Overall Presentation (neatness, other
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PARTS LIST

ITEM [ QTY PART NUMBER MATERIAL
1 1 |BRACKET CAST IRON
2 1 |PEDASTAL CAST IRON
3 1 |CAP CAST IRON
4 1 |BUSH HALF-1 GUN METAL
5 1 |BUSH HALF-2 GUN METAL
6 4 |NUT M10 MILD STEEL
7 6 |WASHER M10 MILD STEEL
8 2 |BOLT M10x65 MILD STEEL
9 2 |STUD M10x40 MILD STEEL
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